
Spare Part No. Part No. Part Name Easy Damage Part Picture
RH10506-SP-1 DD00002545 Rubber Head No
RH10506-SP-2 AA021000217 Steel Ring17.5*2 No

RH10506-SP-3 DD00005663 Steel Frame No

RH10506-SP-4 AA021000219 Spring 30.2*1.8*76 No

RH10506-SP-5 DD00004536 Bolt No

RH10506-SP-6 AA021001266 Inner Hexogon Screw M5*25/Spring Washer5/Washer5No

RH10506-SP-7 DD00004610 Aluminum Case No

RH10506-SP-8 DD00004543 Oil Seal No

RH10506-SP-9 DD00004544 Washer No

RH10506-SP-10 AA021000227 Stell Ball 7.14 No

RH10506-SP-11 DD00004611 Ratchet sleeve No

RH10506-SP-12 AA021000228 X-ring No

RH10506-SP-13 AA021000229 X-ring 13*1*4 No

RH10506-SP-14 DD00004612 Hammer No

RH10506-SP-15 DD00004542 Circlip No

RH10506



RH10506-SP-16 DD00004545 Bearing \61906 No

RH10506-SP-17 DD00004613 Washer No

RH10506-SP-18 DD00004540 Steel Ball Ф6.35 No

RH10506-SP-19 DD00004614 Cylinder No

RH10506-SP-20 AA021000234 Flat Key3*2.5*18 No

RH10506-SP-21 DD00004548 adjust ring No

RH10506-SP-22 DD00004615 Spring No

RH10506-SP-23 DD00004616 Gear34 No

RH10506-SP-24 DD00004617 O-Ring No

RH10506-SP-25 DD00004618 Adjust sleeve No

RH10506-SP-26 AA021000239 Ring28*1.6 No
RH10506-SP-27 AA021000240 Rammer No
RH10506-SP-28 AA021001128 O-ring19*3.1 No
RH10506-SP-29 AA021000243 Piston25x27 No
RH10506-SP-30 AA021000242 Piston Pin No



RH10506-SP-31/32AA02101265 Connecting Rod/Steel SleeveNo

RH10506-SP-33 AA021000278 Ring 47 No
RH10506-SP-34 AA021000279 oil Plate No
RH10506-SP-35 AA021000280 Bearing 30*47*9 No

RH10506-SP-36 AA021000284 oil cap No

RH10506-SP-37 AA021000285 O-ring 31.5*2 No

RH10506-SP-38 DD00004619 Gear Box No

RH10506-SP-39 AA021000283 O-ring 10.2*1.9 No

RH10506-SP-40 DD00004620 Adjust Knob shaft No

RH10506-SP-41 DD00004621 Washer No

RH10506-SP-42 AA021000838 Washer No

RH10506-SP-43 AA021000843 Lock No

RH10506-SP-44 AA021000844 Spring 0.6*4.5*17.5 No

RH10506-SP-45 DD00004622 Button No

RH10506-SP-46 AA021000840 Flat gasket/Spring washer/Screw M4*14No

RH10506-SP-47 DD00004623 Bearing 6003-RS No



RH10506-SP-48 DD00004624 Wsher No

RH10506-SP-49 DD00004625 Circlip No

RH10506-SP-50 AA021000269 Crankshaft No
RH10506-SP-51 DD00004626 Wool felt No
RH10506-SP-52 AA021000271 Ring 17 No

RH10506-SP-53 DD00004627 Spring No

RH10506-SP-54 DD00004628 Gear No

RH10506-SP-55 AA021000277 Key Pin5*5*22 No
RH10506-SP-56 AA021000274 Pin 8*18.7 No

RH10506-SP-57 DD00004564 steel ring No

RH10506-SP-58 AA021000275 Bearing No
RH10506-SP-59 AA021000259 Oil Seal FB19*28*4.5 No

RH10506-SP-60-68DD00004629 Gears Ass'Y No

RH10506-SP-69 A1010627000 Ball Bearing 627 No

RH10506-SP-70 DD00004630 Pin  3*6.3 No

RH10506-SP-71 DD00004568 O-Ring No

RH10506-SP-72 AA021000258 Third Function Button No

RH10506-SP-73 DD00004631 Middle cover No



RH10506-SP-74 DD00004632 Bearing 6200-2RS No

RH10506-SP-75 DD00004633 Flange No

RH10506-SP-76 DD00004634 Bolt M4*14 No

RH10506-SP-77 DD00004635 Rotor No

RH10506-SP-78 DD00004636 Bearing 608-RS No

RH10506-SP-79 DD00004637 Baffle No

RH10506-SP-80 DD00004638 Screw ST3.9*55 No

RH10506-SP-81 DD00004639 Stator No

RH10506-SP-82 DD00004640 Plug spring 4.8 No

RH10506-SP-83 DD00004641 Housing No

RH10506-SP-84 DD00004642 Bolt M5*50 No

RH10506-SP-85 DD00004643 Carbon Brush No

RH10506-SP-86/87DD00004644 Brush Holder/Coil spring No

RH10506-SP-88 DD00004645 Screw ST3.9*10 No



RH10506-SP-89 DD00004646 Motor cover No

RH10506-SP-90 DD00004647 Screw ST3.9*16 No

RH10506-SP-91 DD00004648 Switch button No

RH10506-SP-92 DD00004649 Bolt M5*22 No

RH10506-SP-93/94DD00004650 Left Handle /Right Handle No

RH10506-SP-95 DD00004651 Switch No

RH10506-SP-97 DD00004653 Screw ST4.8*25 No
RH10506-SP-98 AA021000292 Cable Board No
RH10506-SP-99 AA021000293 Cable Cover No
RH10506-SP-100 A1002000027 Cable 2*1.0 2m No
RH10506-SP-101 AA021000726 Hoop No
RH10506-SP-102 AA021000727 Bracket No
RH10506-SP-103 AA021000728 U-shape Iron No

RH10506-SP-104 AA021000725 Square head screwM8*38 No

RH10506-SP-105 AA021000729 Auxiliary handle No
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